ILLUSTRATED PARTS LIST
MFG ID NO. 96012008600

CUSTOMER CATALOG NO. PO175H42LT
PRODUCT NO. 960 12 00-86

419451 Rev. 2 06.02.08 AP



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

DECALS

3 AN
IR
mm
10
KEY PART
NO. NO. DESCRIPTION
2 197068 Decal, Replacement
3 408819 Decal, Engine HP
4 170563 Decal, Warning
6 411658 Decal, Fender Danger English/French
7 189705 Decal, Ins Str Wh
8 189710 Decal, Side Panel
9 158166 Decal, Fender
10 160396 Decal, V-Belt Sch.
WHEELS & TIRES

15

4,10

11

i

KEY PART
NO. NO.

12 194543
14 194544
15 145005
-- 138311
-- 166960
-- 419450
-- 419451

KEY PART
NO.

59192
65139
124157X
59904
106732X624
278H
9040H
106108X624
123976X

10  7152J

11 104757X428
-~ 144334

z
o

CoOoO~NOOODhWN =

DESCRIPTION

Decal, Hood RH

Decal, Hood LH

Decal, Caution, Battery
Decal, Handle Lft Height Adj.
Decal Bypass

Manual, Operator's (E&F)
Manual, Parts (E&F)

DESCRIPTION

Cap, Tire valve

Stem, Valve

Tire, Front

Tube, Front (Service item only)
Rim assembly, 6" Front

Fitting, Grease (Front wheel only)
Bearing, Flange (Front wheel only)
Rim assembly, 8" Rear

Tire, Rear

Tube, Rear (Service item only)
Cap, Hub Axle

Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

SCHEMATIC

SCHO03

BATTERY
olii|io
S,QL,EN,OJ,D STARTER
RED RED RED ‘
~O 1O~
BT, FUSE | |
o lre
WHITE 37”;‘;3 77777777777
O 1 O O | O—
CLUTCH / BRAK ATTACHMENT CLUTCH
(PEDAL UP) (CLUTCH OFF)

BLACK

BLACK

REVERSE SWITCH
NOT IN REVERSE

BLACK

IGNITION SWITCH

SHORTING CONNECTOR

| ewcoware  ~  IGNITION SPAREKFL,UGS. I
UNIT (2PLUGS

BLACK

ON TWIN CYL. ENGINES)

BLUE HOUR BLACK
@ METER © ®
EERREEEEES (OPTIONAL)
! FUEL !
" 7AVLINE |
®

FUEL SHUT-OFF
red SOLENOID

CHARGING SYSTEM OUTPUT
3 AMP DC @ 3600 RPM

28 VOLTS AC MIN. @ 3600 RPM
(CHARGING SYSTEM DISCONNECTED)

BROWN

LIGHTING SYSTEM OUTPUT | !

5 AMP AC @ 3600 RPM DIODE | STATOR .
\

ORANGE J‘

14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)

BLACK .

POSITION | CIRCUIT “MAKE”
OFF M+G+Al
RUN/OVERRIDE| B+Al
RUN B+Al L+A2
START |[B+S+Al

NOTE

YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.

THE LIGHTS ARE NOT
CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE
SPEED. AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS

WILL BECOME THEIR BRIGHTEST.

@I@

407
REMOVABLE
CONNECTIONS

NON-REMOVABLE
CONNECTIONS

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED CLIPS
WERE REMOVED FOR SERVICING OF
UNIT, THEY SHOULD BE RE-INSTALLED
TO PROPERLY SECURE YOUR WIRING.



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

ELECTRICAL

LO2

With Ammeter Option

Without Ammeter Option

48

Without Service Minder Option




TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
ELECTRICAL

KEY PART

NO. NO. DESCRIPTION

1 163465 Battery

2 74760412 Bolt Hex Hd 1/4-20 unc x 3/4
8 176689 Box Battery

16 176138 Switch Interlock

21 175688 Harness Asm Light w/4152j
22  4152J Bulb Light #1156

24 4799J Cable Battery 6 Ga. 11" Red
25 146147 Cable Battery

26 175158 Fuse 20 AMP

27 73510400 Nut Keps Hex 1/4-20 unc

28  4207J Cable Ground 6 Ga. 12" Black
29 192749 Switch Seat

30 193350 Switch Ign

33 411935 Key/Chain

34  110712X Switch Light/Reset

40 197428 Harness Ign

41 71110408 Bolt Blk Fin Hex 1/4-20

42 131563 Cover Terminal Red

43 192507 Solenoid

48 140844 Adapter Ammeter

52 141940 Protection Wire Loop

79 175242 Socket Asm. Bulb Twistlock
90 180449 Cover Terminal Battery

92 196615 Harness Pigtalil

93 192540 Screw Plastite 10-14 x 2.0
94 191834 Module Reverse ROS

NOTE: All component dimensions given in U. S. inches
1inch = 25.4 mm.



TRACTOR--MODELNUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86 CHASSIS

chassis-stlt_alpha_4



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
CHASSIS

KEY PART

NO. NO. DESCRIPTION

1 174619 Chassis

2 176554 Drawbar, Stretch

5 155272 Bumper, Hood/Dash
9 193510X010 Dash

10 72140608 Bolt, Carriage 3/8-16 x 1

11 174996 Panel Dash LH

13 172105X010 Panel Slkscr Dash RH

17 187559X428 Hood

18 184921 Bumper Hood

24 74780616 Bolt Fin Hex 3/8-16 unc x 1 Gr. 5
25 19131312 Washer 13/32 x 13/16 x 12 Ga.
26 73800600 Nut Lock Hex w/Ins 3/8-16 unc
28 187598 Grille/Lens Asm. (Include Key Nos. 29 and 212)
29 187567X599 Lens Grille Bar

30 192526X428 Fender

31 136619 Bracket Fender Repl 109873X
33 179716X428 Footrest Pnt LH

34 179717X428 Footrest Pnt RH

35 72110606 Bolt Rdhd Sht Sgnk 3/8-16 x 3/4
37 17490508 Screw Thdrol 5/16-18 x 1/2 TYT

38 175710 Bracket Asm. Pivot Mower
39 187568 Bracket Pivot

64 154798 Dash Lower

142 175702 Plate Reinforcement

145 409167 Rod Pivot Chassis/Hood
205 17490608 Screw Thdrol 3/8-16 x 1/2
206 170165 Bolt Shoulder 5/16-18

207 17670508 Screw 5/16-18 x 1/2
208 17670608 Screw Thdrol 3/8-16 x 1/2
209 17000612 Screw Hex Wsh Thdrol 3/8-16

212 187569 Insert Lens Reflect

278 416358 Screw #10 X 0.750 BOS Thread
5479J Plug Button Blk 359 Dia Choke
-- 187801 Plug Dome Plastic

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm.



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
DRIVE

P

I|e,{/// .

/)5’1/61 159 158 59—
- Z 2 V.

78 drive-stlt_ HYDROGR_fender_2_r1



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

DRIVE

KEY PART
NO. NO.

8 192706

10 76020416
14 10040400
15 74490544
16~ 73800500
19 73800600

21 140845
22 169498
24 73350600
25 106888X

26 19131316
27 76020412

28 175765
29 71673
30 174973
32 74760512
34 175578
35 120183X
36 19211616
37 1572H
38 179114
39 72110622
41 175556
47 127783
48 154407
49 123205X

50 72110612
51 73680600
52 73680500

53 199652
55 105709X
56 17060620
57 140294
59 169691
61 17120614
62  8883R
63 175410
64 173937
65 10040700
66 154778
69 142432

DESCRIPTION

Transaxle Hydro Gear Model
322-0510 (Order parts from
transaxle manufacturer)

Rod Shift

Pin Cotter 1/8 X 1

Washer Lock 1/4

Bolt Hex FLGHD 5/16-18 Gr. 5 unc
Nut Lock Hex w/ins 5/16-18 unc
Nut Lock Hex w/wsh 3/8-16 unc
Knob

Rod Brake

Nut

Spring Rod Brake

Washer 13/32 x 13/16 x 16 Ga.
Pin Cotter 1/8 x 3/4

Rod Brake Parking

Cap Brake Parking

Bracket Transmission

Bolt Hex Hd 5/16-18 unc x 3/4
Shaft Foot Pedal

Bearing Nylon

Washer

Pin Roll

Pulley Idler Composite

Bolt

Keeper Belt Idler

Pulley Idler V-Belt

Bellcrank Clutch Grnd Drustl
Retainer Belt

Bolt Carr. Sh. 3/8-16 x 1-1/2 Gr. 5
Nut

Nut Crownlock 5/16-28

Link Clutch

Spring Return Clutch

Screw 3/8-16 x 1-1/4

V-Belt Drive

Keeper Belt Center

Screw 3/8-16 x .875

Cover Pedal

Engine Pulley

Bolt Hex 7/16-20 x 4 x Gr. 5-1.5
Washer

Keeper Belt Engine Hydro
Screw Hex wsh HiLo 1/4 x 1/2 unc

KEY PART
NO. NO.

70 134683
71 169183
73 169182
74 137057
75 121749X
76 12000001
77 123583X
78 121748X
81 165596
82 165711
83 19171216
84 169843
89 192056X428
95 170201
96  4497H

103 73940800
112 19091210
116 72140608
120 73900600
150 175456
151 19133210
156 166002
158 165589
159 183900
161 72140406
162 73680400
163 74780416
165 165623
166 17490510
168 165492
169 165580
197 169613
198 169593
199 169612
200 72140508
202 72110614
205 19171616
212 145212
263 17000612

DESCRIPTION

Guide Belt Mower Drive RH
Strap Torque, LH

Strap Torque, RH

Spacer Axle

Washer 25/32 x 1 1/4 x 16 Ga.
Ring, E

Key Square

Washer 25/32 x 1-5/8 x 16 Ga.
Shaft Asm Cross

Spring Torsion

Washer 17/32 x 3/4 x 16 Ga.

Link Transaxle

Console Shift

Control Asm Bypass Hydro
Retainer Spring 1"

Nut, Hex Jam Top Lock 1/2-20 unf
Washer 9/32 x 3/4 x 10 Ga.

Bolt 3/8-16 x 1

Bolt Hex 3/8-16 x 1-1/2

Spacer Retainer

Washer 13/32 x2 x 10

Washer 5/16 x 1.0 x 1.25

Bracket Shift Mount

Hub Tapered Flange Shift

Bolt Rdhd Sqgnk 1/4-20 x 3/4 Gr. 5
Nut Crownlock 1/4-20 unc

Bolt Hex Fin 1/4-20 x 1

Bracket Pivot Lever

Screw 5/16-18 x 1.0 x .125

Bolt Shoulder 5/16-18 x .561
Plate Fastening

Nyliner Snap-In 5/8

Washer Nyliner 7/8 ID x .105 HYD
Bolt Shoulder 5/16-18 unc

Bolt Rdhd Sgnk 5/16-18 unc x 1
Bolt RdHd 3/8-16 unc x 1-1/2 Gr. 5
Washer 17/32 x 1 x 16 Ga.

Nut Hex flange Lock

Screw 3/8-16 x .75

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm.



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

STEERING

-stlt_OPP_1

Steering

10



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
STEERING

KEY PART

NO. NO. DESCRIPTION

1 186780 Wheel Steering

2 418168 Axle Asm

3 169840 Spindle Asm LH

4 169839 Spindle Asm RH

5 6266H Bearing Race Thrust Harden
6 121748X Washer 25/32 x 1-5/8 x 16 Ga.
7 19272016  Washer 27/32 x 1-1/4 x 16 Ga.
8 12000029 Ring Klip #t5304-75

9 3366R Bearing Col Strg Blk

10 175121 Link Drag

11 10040600  Washer Lock Hvy Hicl Spr 3/8
13 136518 Spacer Bearing Axle Front

15 145212 Hexflange Lock

17 411386 Shaft Asm Strg

26 126847X Bushing Link Drag Blk LR
28 19131416  Washer 13/32 x 7/8 x 16 Ga.
29 17000612  Screw 3/8-16 x 3/4

30 76020412 Pin Cotter 1/8 x 3/4 Cad

32 192757 Rod Tie Wire Form 19 75 Mech
34 10040500 Washer Lock 5/16

36 155099 Bushing Strg 5/8 Id Dash

37 152927 Screw

38 192916 Cap Wheel Steer

39 19113812  Washer 11/321D x 2 3/8 OD x 12 Ga.
40 73540600 Nut Crownlock 3/8-24

41 186737 Adaptor Wheel Strg

42 145054X428 Boot Dash Mtl Steering Blk

43  121749X Washer 25/32 x 1 1/4 x 16 Ga.

44 190752 Extension Steering

46 121232X Cap Spindle Fr Top Blk

65 414736 Spacer Brace Axle

67 72110618 Bolt RDHD SQNK 3/8-16 x 2-1/4
68 169827 Brace Axle

71 175146 Steering Asm.

82 199978 Bracket Susp Chassis Front

88 175118 Bolt Shoulder 7/16-20

91 175553 Clip Steering

95 188967 Washer Harden .793 x 1.637 x 060

97 74780564 Bolt 5/16-18 x 4 Gr. 5

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm.

11



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

ENGINE

OPTIONAL EQUIPMENT

Spark Arrester

_bs 9

engine-stlt

12



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
ENGINE

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 170551 Control Th/ch Flag 40  124028X Bushing Snap Nyl Blk Fuel Line
2 17720408  Screw Hex Thd Cut 1/4-20 x 1/2 44 17670412 Screw Thdrol 1/4-20 x 3/4
K I Engine, B&S 31C707 45 17000612 Screw Hex Wsh Thdrol 3/8-16
(Order parts from engine manufac- 46 19091416  Washer 9/32 x 7/8 x 16 Ga.
turer) 72 192334 Screw Socket Head 5/16-18 x 3/4
4 137352 Muffler Exhaust B&S 78 17060620  Screw 3/8-16 x 1-1/4
13 165291 Gasket Eng 1 313 Id Tin Plated 81 73510400  Nut Keps Hex 1/4-20 unc
14 148456 Tube Drain Oil Easy
23 169837 Shield BRN/DBR Guard
g? 18;;?2 _PF;tnE;i:aJlgl?:rrroenstter (Flat Scrn) NOTE: All component dimensions given in U.S. inches
32 197725 Cap Asm Fuel ‘Vinch =25.4 mm
33 123487X Clamp Hose For engine service and replacement parts, call the toll free
37 401137 Line Fuel 20" number for your engine manufacturer listed below:
38 181654 Plug Drain Oil Briggs & Stratton 1-800-233-3723

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive Engi-
neers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be lower and is affected by,
among other things, ambient operating conditions and engine-to-engine variability. Given both the wide array of prod-
ucts on which engines are placed and the variety of environmental issues applicable to operating the equipment, the
gas engine will not develop the rated gross power when used in a given piece of power equipment (actual “on-site” or
net horsepower). This difference is due to a variety of factors including, but not limited to, accessories (air cleaner, ex-
haust, charging, cooling, carburetor, fuel pump, etc.), application limitations, ambient operating conditions (temperature,
humidity, altitude), and engine-to-engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton
may substitute an engine of higher rated power for this Series engine.

13



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
MOWER DECK

42_deck_man-t-path_12_r1



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86

MOWER DECK
KEY PART
NO. NO.

1 165892

2 72140506
3 138017

4 165460

5 4939M

6 178024

8 193003
11 138971
-- 134149
-- 139775
13 192872
14 187281
15 110485X
16 174493
18 72140505
19 132827
20 159770
21 73680500
23 177563
24 105304X
25 123713X
26 110452X
27 130968X428
28 19111016
29 131491
30 173984
31 187690
32 153535
33 400234
34 72110612
36 131494
40 73900600

DESCRIPTION

Mower Deck Assembly, 42"

Bolt

Bracket Asm Fr. Sway Bar 3/42
Bracket Asm Deck 42" Sway Bar
Retainer Spring

Bar Sway Deck

Bolt/Washer Asm. 7/16-20 unf
(The following Blades are available)
Blade Mower 42” Hi-Lift (for bagging
and discharging)

Blade, Mulching 42” Std (for mulch-
ing mowers only)

Blade Mulching 42” Premium (For
better wear when mulching)

Shaft Asm. MNDRL

Housing, Mandrel, Vented
Bearing, Ball, Mandrel

Stripper, Mandrel Deck

Bolt, Carriage 5/16-18 x 5/8

Bolt, Shoulder

Baffle, Vortex

Nut

Bracket, Deflector Mower 42"
Cap, Sleeve 80 x 112 Blk Mower
Spring, Torsion, Deflector 2 52
Nut, Push Phos & Oil

Shield, Deflector 42" Blk

Washer 11/32 x 5/8 x 16 Ga.
Rod, Hinge 42" 6 75 W/G

Screw Thdrol

Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Toplock

Bolt Carr SH 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler, Flat

Nut Lock 3/8-16

15

KEY
NO.

PART
NO.

140088
4497H
137729
133944
139888
184907
178515
155046
165723
141043
106932X
144959
195784
157109
158634
165888
171977
131335
169022
165898
19091210
169676
17720408
72140614
19131410
188234
17670608
-- 192870

-- 418031

DESCRIPTION

Guard, Mandrel, LH

Retainer

Screw, Thdrol 1/4-20 x5/8 T
Washer, Hardened

Bolt, Shoulder 5/16-18 unc

Arm Assembly, Pad, Brake
Washer, Hardened

Arm, Idler

Spacer, Retainer

Guard TUV Idler

Knob Round

V-Belt, 42" Mower

Arm Spring Brake Mower
Bracket Arm Idler 42"

Keeper Belt 42" Clutch Cable
Pulley Idler Flat

Bolt Carriage Idler

Spring Extension

Spring Return Idler

Retainer Spring Yellow

Washer 9/32 x 3/4 x 10 Ga.
Clutch Cable 42"

Screw Hex Thd Cut 1/4-20 x 1/2
Bolt Rdhd Sqgn 3/8-16 unc x 1-3/4
Washer 13/32 x 7/8 x 10 Ga.
Head Asm Cable Clutch

Screw THDROL 3/8-16 x 1/2
Mandrel Assembly (Includes housing,
shaft assembly, and bearing only -
pulley/nut/washer and blade bolt/
washers not included)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
MOWER LIFT

lift-rh.1piece_3

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 159460 Wire Asm Inner/Sprg w/plunger 15 173288 Link Front

2 159471 Shaft Asm Lift RH 16 73350800 Nut Jam Hex 1/2-13 unc

3 105767X Pin Groove 1 500 Zinc 17 175689 Trunnion

4 12000002 E Ring #5133-62 18 73800800 Nut Lockw/Wsh 1/2-13 unc

5 19211621 Washer 21/32 x 1 x 21 Ga. 19 139868 Arm Suspension Rear

6 120183X Bearing Nylon Blk 629 Id 20 194209 Pin Cotter 7/16 Bow Tie Lock
7 125631X Grip Handle 31 169865 Bearing Pvt Lift

8 124526X Button Plunger Black 32 73540600 Nut Crownlock 3/8-24

11 139865 Link Lift LH Fixed Length

12 139866 Link Lift RH Fixed Length NOTE: All component dimensions given in U.S. inches
13 4939M Retainer Spring 1inch = 25.4 mm.

16



TRACTOR - - MODEL NUMBER PO175H42LT (96012008600), PRODUCT NO. 960 12 00-86
SEAT

—

seat_lt.bolt_9

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 401042 Seat 14 72050412  Bolt Rdhd Sht Nk 1/4-20 x 1 -1/2
2 140551 Bracket Seat Pivot 15 134300 Spacer Split .28 x .96

3 71110616 Bolt Hex 3/8 - 16 x 1 16 121250X Spring Cprsn

4 19131610  Washer 13/32 x 1 x10 Ga. 17 123976X Nut Lock 1/4 Lge Flg

5 145006 Clip Push-In Hinged 21 171852 Bolt Shoulder 5/16-18 unc-2A

6 73800600 Nut Lock Hex w/Ins 3/8 - 16 22 73800500 Nut Lock Hex w/Ins 5/16 - 18

7 124181X Spring Seat Cprsn 2 250 Blk Zi 23 71110814 Bolt Hex

8 17000616  Screw 3/8-16 x 1.5 24 19171912  Washer 17/32 x 1-3/16 x 12 Ga.

9 19131614  Washer 13/32 x 1 x 14 Ga. 25 127018X Bolt Shoulder 5/16-18 x .62

10 195530 Pan Pnt Seat 26 10040800  Washer Lock Hvy Hicl Spr 1/2

12 174648 Bracket Pnt Mounting Switch ] . . . : .

13 121248X Bushing Snap Blk Nyl NOTE: ?I;n%%nlpggin:n%mensmns given in U.S. inches

17



18



8l



Ll

‘ww $‘Gg = 99nod | -- 'n-"3 saanod us saguuop d- o110
1UOS JUESOdWOD Bp SUOISUBWIP S3] SAIN0] :JNOHVINTH nel dnue13?|!§;)ei) 6;1?Jlg]§1qe?)puo”d dng ngg;it gt
ulaJ} 9||spuoy 0080%00+ 9¢ obals ap aneAny 0€5S61 ol
29 X 81-91/G sws|neds e uojnog X8L0Lct Gc Br v X | XZg/E| 8JIspuoy 7I91€161 6
el gL X 9L/e-1 X gE/LL ollopuoy Cl6LLIBL e G'L X91-8/€ SIA 9190004} 8
H uojnog VI80LIEL € obals ap uoissaidwod sp possey Xi8Lvecl L
noJo3y 005008¢€Z ac noio3y 009008€2 9
V2-oun g1-91/G Juswsa|neds & uojnog 2s8lLL 12 gssaid J9]||0) 9005¥1 S
G 1D p/1epueib spuq e ulely noio3 X9.6€¢t LI ‘Br 0 X ¥/€ X 2€/E | ollopuoy 0l9LELBL 14
uoissaldwod ap possay X0S2l2l [e]} uojnog 9190LLEL g
enpusj esi0jeul (0015325 N =11 ebais ap joAld ep poddng 1SS0V | 2
Z/k-1 X 0g-t/1 1oueyd ap uojnog ¢¥0S0cL 14 abals [440]%0)4 8
NOILdIHOS3a 3031d  H43d NOILdIHOS3A 3031d H434
aa 3a ETe aaq
-ON -ON 'ON 'ON

6107 Jeas

393IS NA IT9N3ISN3
98-00 ¢} 096 1INAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



9l

anusjal 8p Hossey necer €l
‘ww y'ge = aonod lL-- 'n-'a seonod ua saguuop ‘an eﬁe/\9| ap pJoooey 9986€ | 2l
Juos juesodwod ap suolsuswip so| s8N0l INOHVINIYH '’ abens| ap p10ooey G986E L Ll
Inabuojd ap uoinog X92Ssve ) 8
¥2-8/€ Welias-one noJog 0090¥S5€.L 43 181A8| Np agleuueD agublod X1€9G2C L VA
abens| ap joAld ep Jslled 698691 1€ uojAN us Jalled X€810z 1 9
anpusy a|jldnoy 60261 (014 el 12 X | X gg/le 8llspuoy 129t 1Leel S
aJalue uoisuadsns ep seig 8986€ | 61 29-€€1G,U J us enbeg 2000002 + 14
oun gl-g/} uiely noloy 008008€. 8l o9[ouueD 8|jidnoy X29.G501 €
uojjnoL 689G/ 1 Ll abens| ap aiqie,| op 8|quiasug LLY6GL 4

oun g1-g/| N0I29-81juo) 0080S€€L 9l abeng)
inaLiglue plodoey 88¢EL L Sl 8p JSIA8| NP Nl I} NP S|qussug 09v65 1 L
NOILdIHOS3a 303ld 434 NOILdIHOS3dad 303ld 434
3a 3a 3a 3a
'ON 'ON 'ON 'ON

€ eoa1d L "y-yI|

3SN3IANOL 3a IOVATIT
98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112YHS.1LOd 3TIAOIN 3A 'ON - - HNILOVHL



‘ww ‘Gz = 8onod |-- ‘N’ seonod us saguuop
Ju0s Juesodwod ap suoIsuswWIP s8] $8IN0l :JNOHVINTIY

19]dW092 8SN8pUO] 8P J81Ed NP 8|quiasu]
(injour sed au gjjopuol

/uojnoq ‘awe|1s 8||8pu0I/noIdg/anod
- JUswis|nas Jaljed 18 ‘egJe ajquiasus
‘191110q 1N|OU|) UKpUBW NP B|qWasuU]
/1 X 91-8/€ SIA

abeheiqua,ap s1qeD

"Br O} X 8/ X gg/g} dl|opuoy

v/€-1 X oun 91-g/¢ uojnog

2/} X 02-¥/} SIA

abeheiqua,p ajgeD

Bl O} X /€ X 2E/6 8l1spuoy

anualal ap 1ossay

anuslal ap Hossay

uonoel} ap Uossey

lanpusi-1ejen

Inapuaj-19jeb np ainod

81011N02-8pINL)

.2y Hoddng

yossoy

.2 @snapuo} ap ajeplozadel; 81011N0D
uoynog

ANL Inepusi-lajeb np insejosioid
anus}el ap 8si0}eu]

Inapusl-1ojeb ap seiq

a10Inp 8jjpuoy

ulaJy op JIA8| NP 8|qUISSUd,| P UISSN0D
oun g1-91/G uawslneds e uojnog
a10INp ojjopuoy

1 8/G X 02-1/1 Sgulwe| Sia|l e SIA
Jlojolly

6’0 UlpuBwW ap INs10810id

91-8/€ uiai) noio]

1e|d Jnapusi-19eb ap aljnod

G 18D 2/1-| X 91-8/¢ uojnog

udJ4 N0J03

NOILdIHOSs3a

LE€08LY --
048¢6} --
8090.9.F 80¢
€288l G811
Olvi€l6l  ¥81
v190v1el 6SG1
8010c..L 891
99691 ¢S
0lcle06L 0S}
868991 6|
cc0691  8¥I
geciel Lyl
LL6LLL 9OVl
888591 G¥l
¥€98G1L vyl
6012G1L €Vl
¥8.961 cvli
656771 89
X2e6901 29
(4084t 69
€2/991 9g
9v0SS | qg
G1G8.L1 ¥S
206¥81 €3
8886€ | cs
Yv6EEL 8Y
6cL.€1 o
H.6vV 114
88007} 144
009006€2 ov
vevieL 9¢
¢l90tL el 13
¥€200v €¢
303ld 4H3H
3ad Ele]

‘ON 'ON

Sl

uupueWw ap aljnod
91UBAD

9SNapUO} Bp JUBWISSI0}BIIUS,p 8||opuoy
SIA

aJaiureyo e abi|

el 91 X 8/G X g€/} 8l|spuoy

abJeyoop ap InajosleQ

ulaly aj|@puoy

INa108|}op 8p UOISIO} Bp LOSSaY
uoyoduew ap uoyonden

«c 8SNspuo]

ap abueydop ap Inajosop ap poddng
no.o3

aueoIy)

juswsalneds e uojnog

8/G X 81-91/G 10LeYD 8p uojnog
8snapuo} ap JIe e Jueinod np yusodsiq
uupuBW NP S9||Ig B Juswa|noy

9JUBAD ULIpUBW NP JaNi0g

aiqJe,| ap a|quiasug

(ebejonbiyoop

Nnp SI0| 8INsSN | & 8oUBISISD) 8IN3||IBW
aun unod) wniwaid wo/0}/.2y 8ine
-1iodns gyenb ap asnajenbiyoop sweT
(lJuswanas asna}

-anbiyoop sesnapuoy so| Jnod)woLQ |/
.2y plepuels asnajenbiyoop awen
(19s19n9p NO 2BS UB B18W Jnod) YIT-IH
wo/0 /.2 @9na|9 aouepod ap aweT
(se|qiuodsip juos sajueAins sawe| sa7)
jun 0g-91// s|quissuz s||epuoy/uojnog
Juswaoueleq ap aileg

anusajal ap Jossay

Jayed ap juswaAnow

uou ap auleq ap poddns np ajqwasu]
2b/8€ JInalglue JuswaAnow

uou ap aileq ap poddns np ajqwasul
uojnog

.2y 9Snapuo) ap Jaued ap a|quiasu]

NOILdIHOS3a

GEGES|

069/81
¥86€L1

I6v €L
910LLLI6}
8¢ X8960¢€ |
XcSvol 1
XELLEC)
X¥0€S0

€9G//1
005089¢€.
041651
128¢el
S0S0vics
€6vv.LL
XG8v0L L
182/81
c.8¢6}

G./6€1

6v1vEL
1.68€ 1

€00€61
¥208.1
N6EGY

09¥S91

£108€1
9050V IcL
268991

3031d
3a
‘ON

~QAN™M < 0 ©

434
aa
‘ON

3SN3IANOL 3a H3LHVI
98-00 ¢} 096 1INAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



L2 Ured-1-uew soep g

dSN3ANOL 3a H31HVI
98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112YHS.1LOd 3TIAOIN 3A 'ON - - HNILOVHL



€l

"U0JO[[IN 9p Inojow

90 1nod 9npeag oanod jney snid op Inojow un Ionjnsqns jnod uopneng 3 s33ug 9ioeded 10 UOTJBILIQR] OP SUOTIRIIWI] SOP UOSIRI U
“INOJOW 9P I[IqRLIBA B[-B-INOJOW 9 10 ‘(opminye, ] ‘9uprwny, | ‘ornjerodwo) el) sojueiquie uonerpdo, p suonipuod sof ‘uorjesridde,p
suonerwi| s9[ ‘(030 queingied ap odwod e[ ‘IndjeINgIed 9] YUSWISSIPIOIJI 9] ‘IoSIeyd ‘yuowaddeydg [ “Ire,p INOA01IOU 9]) SIITOSSIOIE
SO ‘e 9] sed SIBW “IN[OUT SINJJORY OP JUSWINIOSSE JUN, P UOSIRI UD 1S9 dOUIQIIIP 91390 “(9130U no « doe[d Ins » 9[qeIlIgA 9ouessind
®[) J10Aanod op juowadinbg, p suuop nesdiow un suep 9siin puenb onjea9 9sso13 op moanod 9f sed eroddooagp ou ze3 op Inojow 9]
9uowadmby, | op uonerado, | e sejqesridde sanbr301009 sowg[qoid op 91911RA ®] 30 900[d 159 sinojowr sjonbsoy Ins sympoid op 931e] neI|
-qe} 9] XNOP SI[ QUUO(T "INQJOW Op IIQRIIBA B[-B-INOJOW J[ J9 SJUBIqUIE UOIRIQdO,p SUOIPUOD SI] “SISOYD sonne a13ud ‘Ted 9109Je 150
10 seq snyd e19s 1n1q IndjowW 9p I10An0d 9[qRILIAA 9T *(S-Z00T UOISIAY B[) S66TL AVS € JUAWIUWIOJU0D 99311109 919 © 19 9NUdIQO 910 ©
JUQWIOSSB[O 9P UOIINIIXA, ] 19 “(9INPPo0Id B[ JUBN[BAF UOISIO} 9P JUSWOA 9] 2 JNAJOJA 9P J10ANOJ ¥ 9]) Ov6T 1L 9p0d 9] (SInojowony
SINAIUQIUL, P 9191008 B[) V'S B 910nbI19 JUSWQUIOJUOD 1S9 S[ONPIAIPUL ZBS 9p INOJOW P SO[Ipou SI] Inod juenyeA? jniq roanod o

JINJ)OW AP JI0ANO P JUIWISSB[)) IP UOBULIOJU] /]

£2/6-€£2-008- | uonens g sbbug uoissaid-uonog ap ajjinoq X820v2 | ot
:SNOSS8P-10 YIgWINUY a|Iny,p 8buepia ap uoyonog ¥S9181 8¢
JNSJ0W 8p JUBOLIGe) 8110A Jnod aiql suoyds|gl ap osownu 9| ﬁggﬁﬁ;fggﬁﬁ:;gggﬁg Xigéégt ég
zawe|dal .II’ISJ,O.UJ ap ?BUEHOSJ ] E] SC.)!A.IIGS ap SGOQ!d S9p JN0d 80UBSS8,p JIOAIBSBI 8P UOYONOg G2/ /61 P
ww $'gg = 8onod |— 'N-"3 sednod us saguuop 90UBSS8,P JIOAIBSOY 9150t I§
oS Juesodwod ap suoisuswip $8| SaIN0] :JNOHVINTIYH so|j9oUN9-a1ed 08161 62
ingeyo-aied LE8691 €c
neAng 9Sv8yl vl
oun 0g-¥/1 noJo3 00¥01G€EL 18 ainjuien) L62S9l el
¥/L-L X 91-8/€ SIA c09090.L} 8. wawaddeyds,p xnalous|is [ 9AN " 14
/€ X 81-91/G SIA 142 %5] 8 cl (4nsjow np ueolge)
"Bl 9} X 8// X 2£/6 8||18puocy 9lv1606L  9b np auns Jed se091d $8| Zepuewwo))
91-8/€ SIA 219000LL  Gb L0L01L€ olopow op ‘ON-sbBug nejopy - ------- €
¥/€ X 02-¥/1 2/L X 0¢-v/| @gpneJe} sIA 8070cLLI c
Saulwe| s19]l & 9||]3puod 3181 B SIA clv0L9L1 1474 zeb sep spuewWO) LGGOLL I
NOILdIHOS3a 3031d 434 NOILdIHOS3A 3031d 434
3a 3a 3@ 3d
‘'ON 'ON ‘ON 'ON
dN310N

98-00 ¢} 096 1INAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



cl

6 sq 1is-aulbus

S3T13ONILI-3HVd

411V171NJV4 LNJN3dINO3T

\
6¢

dN31ON
98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112YHS.1LOd 3TIAOIN 3A 'ON - - HNILOVHL



L

‘ww ‘Gg = 99nod | -- ‘N-"3 s89nod usa Seguuop
oS jJuesodwod ap suoisuswIp s8] s8N0l JNOHVINIY

¥ X 81-91/G uojnog ¥9508.v. 16

090 X LE9'L X €6/ S|lepuoy 196881  S6
8ould €GGS/1L 16

02-91/, uojnog 811621 88

voddng 8/666F 28

uono8IIp 8p 8|quasul ovIGLL ML

8SIoN 128691 89

¥/1-2 X 91-8/€ uojnog 8190L12. /9
9S10]0J1U8,p NaISS] 9e/viy  S9

ayooiq ap neadey) Xeezel 9
Juswabuojlel ap uondalq 25.061L v

"Br 91 X ¥/1 | X gE/Ge dllopuoy X6v.i2L  €F
uonodlIp 8p 8igle,| Op UoYouelN  8Z¥XPS0SYL 2P
uono8IIP 8p JUB|OA Np Jnajeidepy €981 P
¥2-8/€ JUBLISS-0INE NOIOT 0090¥SE.  OF

"er gl X 8/ 2 Xdlee/Ll ellepuoy ZiscLi6l 62
uoljoalip ap Jue|oA np needeqo 9p HBsU| 916261 8¢
8/€ X ¥ X gg-01},uU neadeyo e SIA 126251 /€
uonoauIp ap 8jInog 66056+  9¢

91/G uialy 8||spuoy 00S0¥00L V€
1uewe|dnoooe,p alleg 1G/261 P4

8||idnon 2lv0209.  0F
¥/€ X 91-8/€ SIA 219000k 62

"Bl 91 X 8/L X Zg/E | ollopuoy 9LV LELBL 8¢
wswa|dnodoe,p alieq ap a||iInoqg X.1¥89¢L 9¢
uoloalIp ap algie,| ap ajquiasus €G/061 Ll

19]|00 € UulaJ} N0IO] [4%4°14" Sl

as|ojaiug 8199¢1 el

8/€ ulal} s||spuoy 0090+001} L

uoioalip ep alleq RARVA o]

uoioalIp 8p 8UU0|0d 8p J8lled H99¢e 6
dijo e|jlepuoy 62000021 8

Bl 91 X t/1-1 X gg//L¢ 8llspuoy 910clc6l A
"Bl 91 X 8/G | X 2g/G¢ d|lepuoy X8v.Llch 9
891nq 8p Jslled H9929 S

a0 8yoolq sp sjquissuzg 6£869 1 14

90 8ydo.q ap s|quissuzy 018691 €
Inalgiue NalIsse,p a|quiasul 89181¥ 2
UONO3IIP 8P JUBJOA 081981 3
NOILdIHOS3a 303ld 4H3H

3a 3a

‘'ON 'ON

NOILO3HIA V1 30 IT19INISN3
98-00 ¢} 096 1INAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



(118

-Bunealg

I ddO s

iy

NOILO34HIA V1 34 IT9INISNS

98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112YHS.1LOd 3TIAOIN 3A 'ON - - HNILOVHL



"Ww ‘g = 9onod | -- 'n-"3 seonod us segu
-Uop Juos Juesodwod ap SUOISUBWIP 8| SAIN0L :INOHVINIY

¥/€ X 91-8/€ SIA

noto3

"Br 9L X | X 2g/L| 9||spuoy

G '1ed ¢/1-1 X 91-8/¢ uojnog

L XONN 81-91/S 81-91/G uojnog
Juswalneds e uojnog

GO x dl 8/L ®llepuoy

uolAN ep ajiinoa

17 enbed

19G" X 81-91/G uojnog

8/G X 81-91/G SIA

10A1d np poddng

G 1'eD | X QNN 0¢-+/1 uojnog
ONN 02-p/1 juelIas-oine Noio3
G 1D ¥/€ X 02-¥/1 uojnog

17 nahop

yoddng

GZL X 1L XAl 9L/S 9lepuoy
ajlepuoy

anualel op U0Ssay

Z/L-1 X 91-8/¢ uojnog

I X91-8/¢ uojnog

Bl 0l X ¥/€ X 2€/6 9lIopuoy
Jun 0g-g/1 noox

peD/oulz , | @nualal ap Lossay
anbiyelsoipAy uoneausp

8P 9pUBWIWOD B| 8p 8|quiasug
2ssa)IA ap Juswabueyo ap 8josuo)
uoIssIWsuUel] 8p plooory

Bl 91 X /€ X 2E/L| 9||dpuoy
uoIslo] 8p L0Ssay

alqle,| op ajquiasuy]

‘Bl 91 X 8/G-1 X g€/Ge 9|[epuoy
310

3 ue anbeg

Br 9L X ¥/1-1 X 2€/G2 9|lepuoy
anpus} aslo}aiug

‘a0 syoeny

D0 sydeny

Inajow np 81041N02-8pINL)
Z/L-v/LH SIA

NOILdIHOS3d

¢19000Z}
cglesyl
9191161
7190L12L
80S0v el
19691
€6569 1
€19691
0859991
c6vS91
01S06v.1
€29991
91v08.Lv.
001089€L
90v0vIcs
006€81
689591
¢00991
0LceclLel
9GvS.1
009006€2
8090V IcL
0lcl6061
0080¥6EL
H.i6v¥

10c0.L}
82¥X950¢6}
78691
9lctLI61
FELSOL
969591
X8vLicl
X€85eCt
100000c}
X6vLicl
/S0.€1
281691
€81691
€897¢1
ceverl

3031d
aa
‘ON

€9¢
(434
S0¢
c0¢
00¢
66}
86}
6}
69}
89}
991
jeie)s
€91
a9l
191
6S1
8G|
961
LGl
oSt
Ooct
9Lt
cLi
€0}

96

G6
68
¥8

434
aa
‘ON

Jnajow np 81041N02-apINK) 8//%SL 99

9||spuoy 0040+001} G9

¥ X 02-91/., uojnog 1E6ELL ¥9

Jnajow np aljnod OLPSLL €9

aepad op ainpeAN0D Hesss 29

G/8 X 91-8/€ SIA v190CLLL 19

SISSeYd Np 8104IN02-8pINY 16969} 65

alouno) 76201 | A

P/1-1 X 91-8/€ SIA 0290901 96

abeAeiquie p |oddel ap LiosSSaY X60.S0 1 GS

abeAeiquie,p ploooey 259661 o]

ONN 81-91/G noio3 00S089¢€. 4]

ONN 91-8/€ noiog 009089¢€. 1S

G 1) 2/1-1 X 91-8/€ uojnog cl90licL 0S

1ossal e 81011N02-apInKL) XG02€2 1 61

9PN0J JsINST L0v¥S1 8Y

Inapusi-ja|eb ap alinod €8/L/21 VA%

8104In02-8pINY 9GGG.LI (87

uojnog 2290t eL 6€

Inapual-lefeb ap slnod VEI6LL 8¢

snpiuedgw o|jildnoy H2.G+ /€

9||lspuoy 9191126l 9¢€

uojAu ap Jeled Xeglozl  Se

8lepad ap a.iqte,| Op d|qWesuy 8/GS/1 1%

¥/€ X ONN 81-91/G uojnog 21G09.v. 4

uoissiwsuel} ap abejuow ap poddng el6v.LL oge

uswauuolels ap ulsly np neadey) /9172 62

juswauuolE)s 8p ufely np 8b1| G9/G/1 82

"peD /g X 8/1 u1ely ap b1 2110209. /2

9||spuoy 9lELELBL 92

uia.y ap ab1 ep Lossay X888901 Gc

noJo3 0090s€€L 174

ureuy op 8b1] 86v691 22

uonog G807 L (4

ONN 91-8/€ Udsul 08AE UlBl) N0Jo] 009008€. 6l

ONN 81-91/G L8sUl 98AE ulBl} N0Io 005008€L 9l

G ped g1-91/g uojnog YS06Y1.L Sl

9||spuoy 00t0+00 1 14"

‘peD | X 8/1 enpus} 8|jidnon 91¥0209. (o]

assalA ap wawabueyod ap abi| 90/261 o)
(uoissiwsuen
el np JuesLge} np auns Jed saoaid
$9| ZOpUBWWOY ) 0150-22€ dIOPON

Jesr) olpAH uoissiwisuel] 0 ------ L

NOILdIHOS3a 3031d 434

aa 3a

‘'ON ‘ON

IN3ININIVHLINT

98-00 ¢} 096 LINAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



117g 19pUs) HOOHAAH MIS-9AUP

LN3IININIVHLINIT
98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112YHS.1LOd 3TIAOIN 3A 'ON - - HNFLOVHL



‘ww $‘Gg = 99nod | -- ‘N -3 $99nod us SeuUUOop
1uos juesodwod ap suoisuswip s8] s8N0l JNOHVINIY

uoyonog
uolnog ap uoyonog

Il4 SOd 0S2°0 X OL# SIA

3[|us| 8p Uasu|

91-8/€ SIA

2/1 X 91-8/€ SIA

Z/k X8L-91/G SIA

Jsws|neds e uojnog

2/L X 91-8/€ SIA

obiL

1e|d ap uojuay

1841} 9| Zassieqy

yoddng

uoddns ap sjquiesug

1AL C/L X81L-91/G SIA

uojnog

‘a0 spaid-asoday

‘5 0 spaid-asoday

a|ie,p uoddng

9|l

9||usn

(21210 62 401 @p "sou so| asudwod) alpuee)
no.o3

Bl gL X 9L/€L X 2E/E L allspuoy

uojnog

10ded ap uIssno)

jodeod np ajqwasug

pJog ap neajqge} np nesuued
pJog ap nes|qe} Np neauued
I X 91-8/¢ 10LIeyd 8p uojnog
pJoqg ap nesjqel

sooyo-aled

abejene,p aleg

SISSseyo

NOILdIHOS3a

‘ao
0

10848}
r6LvS
8GE91V
69G/81
21900041
8090/9/1
80G049/1
G910L1
809061/}
291607
c0.G/1
861151
89G/81
014821
80G061.L1
9090} cL
8SVXL1.6L1
8cVX9126L1
6199€1
821X92G2c6 |
669X.L9G5/8}
865G/81
009008€.
clELELBL
91908.%.
1c6v81
821X655/81
0L0XS0lecLt
96617.1
8090¥1¢c.
01L0X0LSE6
¢LaSS|
¥G9G9/1
6197/1

303Id
3a
ON

8/¢

S3LNIFON3I/SISSYHO
98-00 ¢} 096 1INAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



+ eydjeyis-sisseyo

S3LNIFON3I/SISSYHO
98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112HS.1LOd 3TIAOIN 3A 'ON - - HNILOVHL



‘Ww $‘Gg = 99nod |-- 'nN-"3 s8anod us saguuop
Juos Juesodwod ap suoisuswip s9| $8IN0l :JNOHVYINIY

SOY 8|npow np 8sJaAy| veg16lL  v6

02 X0l SIA ovse6L €6

sleuley Gl996L 26

ainueAnNo) 6vv08L 06

aJinJiasuoisio| emodwv 9|quiesu3 9||inog tAZASTAR 6.
uono8}04d Bp 8j2ON0Q BP SWIOY UD |14 ovelvL 25
aire|nbueloal aspwiadwe, | ap Jnajeidepy ¥v80v L 514
aplous|os 105261  €F

8uloq ap 8INPaAN0Y €9G1EL 2P

/1 X 02-¥/1 uojnog 80Y0LLLL LY

abewniie,p sa|qeo sap sieuey 8gvi6L  OF

Inajdnuaiu| X2LL0LL €

auleyo/alo Ge6Lly €€

abewn|jep insjoejuoy osee6L  0€

Inaydnusiy 6v.261 62

Jiou - -od g| op er 9 op assew ap 8|qe)d rLozyr 82
oun 0g-¥/1 s1enbey e noto3 oov0lseL /2

dV 02 ep 8|qisny 8G16.1 92

abnou - "od 9| 8p |i} un 0BAR B[ 9 BP BLIBNHE(] 8P 8|qe)D rl9vL  S2
abnou - ‘od || p er 9 op dLBNE] O 8|q8D re6ly e
951 |.N @nodwy resty 22

reS 1 9one sareyd sap Jueinod ap sesiud sap sieuleH 889G/ 1 L2
abe||Inolan ap Jnardnuislu] 8€19/1 9l

aueneq ap deg 6899/ 8

/€ X oun 0g-t/| uojnog 21091, 2

aualeg G991 b

NOILdIHOS3a 3031d d3d

Ia 3aa

ON 'ON

3NOIY1O313
98-00 ¢} 096 LINAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



uondo,| Sainay,p Inajesipul| sues

uondo,| sainay,p Inaresipul,| 99AY

8y

uondo,| andwaladwy sues

uondo,| anawaladwy 2any

4-¢01

7

aANOIYLO3T3
98-00 2} 096 LINAOYd 3A "ON‘(00980021096) 112YHS.1LOd 3TIAOIN 3A 'ON - - HNFLOVHL

iy



€

'3Ov19YO NA INJNINNOILONOL NOd
37 43HNSSY dNOd 30V1d N3 S3SINTH 3413 INJAIOA S3T13

‘I13A0ON NA NJILIHLINT,THNOd SFIAFING I13 LNc'>1 (S)EEI'IOSI TV + S + 9| IOVHHVINGA
S3ONId S311S :INOHVNIY
v+l Tv+8| JHOHVIN
Sa'a-IOSI SEONId TV+4 [3oVWNT1IV/3HDYYIN
STTHIAONY-NON "NNINIXYIN NOS YHANIZLLY TV+O+N| 1344V
- JONVT1IHE V1 'IHITI00V LS3 =
SYNILOINNOD HN3ILOW 31 aNvNd ‘vd3assiva «S1IVd,, 1INJYI0| NOILISOd
S34VYHd S3A JONV11IHg
V1 ILNITVH NV "HNILOW \
—Q@— NAd 3SS3LIA V13a NOILONOAS AOVANTIV.A HN3LOV.INOD
N3 VHIONVYHO SIHVHd
S3d FONV1TIHE V1 ONOd
S31aINONY ‘3INOIY.L03 13 J1DYINI.A
SdNILOIANNOD 30HNOS IHdOHd HN31
30 INISOdSIA SIHVHA ST
—0O— ‘3143 L1V V1 HNS SIHONYHE
3413.a N3N NV VI0AdS
YNILYNHILTV.A INILSAS NNd
2dIND3J 1S3 YN3LOVHL IHLOA
SHH!VHd ENELIER
‘ YHION NNyg

010 sauzmn) J43INNT NI LdNHEILINI

7777777777777777 NWL00BE 8 NN 'V'0 ¥ SLTOA 91 oottt
r N JONVHO ' O i
‘ ‘

: :

3agola ! /O !
IN/L 009€ ® SIHIJWY S 30 V'O |

NI |
311INQ0OHd ¥ 39VHIV103.0 30 INILSAS 31~~~ -~~~ -~ -~~~

(dinb,3 UNPUNNIS)  39N0Y
,,,,,,,,,,,,,,,,,, 3aJON310S JONISSIA
1344v.d INVOHO

i
(IHONVHE3A 1S3 IOHVHO 30 INILSAS  (W/L 009€ @ D0 dWV €) IDHVHO L !
37 WL009 @ NINVOSITOA8Z 30 INILSAS NA LINIWIANIY | ! | na
| i
|

* EIONEIESSEI.CI |
(QILyLInoy)THIINee !
JHIVHOH
* HIoN Ol unaLdnoo[0 e o

(3HANIIAIO 319N0A ¥ SHNILOW
$314HNS S319N04 2)

IOVANTIV.a
@ 90081 ILNa e
I 30 IUNLHIAND Hsvwnj-lv JHONVG/HI0N
HION 1 0 Yy %
[ i Ej ? HION
a4

YION

(3dN000 NON)
393IS NA HNILANHHILNI
¥ION (3AvHg3Q)

3HI0SS30IV
JOVAVHANT

YION

(3LNVH 3Tva3d)
JOVAVHEWT / NIFHS

i
T
i
i
i

O SHoNV1E
|
:

j’j
(J1LV1INOV4)
I 31disnd EIIEEISEENY
39N0Y O’\D 39N0Y 39N0Y
dN3ddvINId 3d]ON310
ol ilo
- L |
Jid3L1vd
4-€0HOS
VINIHOS

98-00 ¢} 096 1INAOYd 3A "ON‘(00980021096) 112¥HS.LOd 3TIAOIN 3d 'ON - - HNILOVHL



“Ww $‘Gg = 99nod | -- 'nN-"3 seonod us saguuop
1UOS JUeSOdWO9 8P SUOISUBWIP S8 SAINOL :INOHVINIY

[ CENT

([zo 011 70€
ap aqgny) naud ap dN9YoUEBIY P JUIOP veevylL  --
nalsse,| ep uoyondey  8g¥X.S.¥OL b
(81uInoy uou) aisLIE JIE B BIqWEYD resiL. ol
aJalle naud X9/6€2 6
‘od g aJ91le SjUEl B Bp B|qUIBSUT  $29X80190} 8
(uaw
-9|Nas ainaliglue anol) aplq e Jaljed HOV06 L L
(lJuswsnas ainauglUE BN0J) JNSSSIeIr) H8/2 9
‘od 9 ainauglue Sluel el 8p ajqwasuy  $29X2EL901 g
(81udnoy uou) ainaliBlUE JlE B BIqWEeYD Y0665 %
Inaugiue naud X.G1v2 ) €
SA[eA 8p ainingny 6€199 4
naud ap aneA ap uoyonde) 26165 I
NOILdIHOS3a 3031d 434
3a 3a
'ON  'ON SN3Nd ® S3NO0YH
(sredueuy/sre|bue) sadsid np |snuep ISY6LY - -
(sredueuy/siejbue) aireipudoid np [anuey osvély  -- d|ie,| Np 8lUBWOd[EI9(J 991851 6
UONEALIDP 8p SlUEW0d[ed9(d 09699} -- sluewooedsq 0+,681 8
abens| ap asublod ap sjuewo|E29Q L1ESE| -- uoioalIp
auaeq 8P JUEBJOA Np LBsUl| 8p 8luew02[ed9( S0.681 A
e| 9p uosiod/1ebuep ap aiuewo9eI9q GO0SY 1 Gl sieduely
'9'0 10ded 8p sjuBWOo[E29(Q YrSveL vl /ste|Bue J1aBuep sjie,p oiUBWOd[EI9(Q 8G9 LY 9
"@-0 0ded 9p BlUBWOd[EI9(Q erSt61 clh JUsWISsSSILIBAPE P SlUBWOD[EI9( €950.L L 14
aleplozadel insjow np "A’Q 8p 8luewod[eds 618801 €
9101IN0Y 8P BWQYIS ap djuBWOod[ed9(q 96£091 ol Jaoe|dway ajuewooed9qd 890./61 2
NOILdIHOS3da 303ld 434 NOILdIHOs3a 3031d 43H
3a 3a 3a 3a
'ON °'ON 'ON 'ON
ol
) -
[ A W L
P
1 T :
L [N
IR €
LS
14
W\
6
8 8
A\
St 9 T (4!
S3INVINODTVO3Aa

98-00 ¢l 096 LINAOYHd 3d "ON‘(00980021L096) L12HS.LOd 313AON 3d "ON - - HNILOVHL



dV 80°¢0'90 ¢ A8y |Sv6lv

98-00 ¢} 096 1INAOHd 3d 'ON
11¢vHS.L10d
LN3I1O 3d INOO0TVLVI 3d OHAINNN

00980021096 -ON dl "OdIA

3341SNT11 S3031d S3Ad 31SI1



